

Patient Name: _____
Date of Birth: _____
Surgeon: _____
Date of Procedure: _____
Procedure: _____
Diagnosis: _____

Allergies:

PRE-ADMISSION TESTING ORDERS

LABS AND TESTING:

- ☐ BMP ☐ LABS/TESTING PER ANESTHESIA GUIDELINES
- ☐ CBC
- ☐ CMP
- ☐ HCT
- ☐ HGB
- ☐ HbA1c
- ☐ Prothrombin Time (PT)
- ☐ Partial Thromboplastin Time (PTT)
- ☐ SED Rate
- ☐ MRSA PCR
- ☐ Other _____
- ☐ Use Surgical site Infection (SSI) orders for General surgery, TAH, major GYN and Colorectal surgeries:
Draw Liver Panel, CEA, BNP, add HbA1c for TAH, major GYN, and Colorectal surgery
- ☐ Follow ERAS RCB Patient Education and Pre-Operative Instructions for Spine, Total Joint Hip/Knee, and Colorectal Surgery

RADIOLOGY:

- ☐ 2 View chest x-ray (CXR)

PER STANDING DELEGATED ORDER:

- 12 LEAD EKG
- MRSA SCREENING
- PREGNANCY TEST ☐ URINE ☐ SERUM
- TYPE and SCREEN
- TYPE and RH

PRE-OPERATIVE ORDERS (Day of Surgery Orders)

ADMIT:

- ☐ Admit to Inpatient ☐ Place in Outpatient for Same Day Procedure/Surgery ☐ Place in Outpatient WITH overnight Stay

ANTIBIOTICS:

- ☐ Cefazolin 2gm IVPB if <120kg x 1, 3gm if >= 120kg x 1 to be given by Anesthesia
- ☐ Clindamycin _____ mg IVPB x 1 to be given by Anesthesia
- ☐ Gentamicin _____ mg IVPB x 1 to be given by Anesthesia
- ☐ Levofloxacin 500mg IVPB x 1 to infuse over 60 minutes, to be given by Anesthesia
- ☐ Vancomycin 1 gm IVPB x 1 to infuse over 90 minutes, START in pre-op
- ☐ Other _____

IV FLUID: Start IV

Lactated Ringers 1000mL at _____ mL/hr or KVO (20mL/hr). May use up to 0.2mL of 1% Lidocaine intradermal for IV start.

PREOP MEDICATION:

- ☐ Acetaminophen _____ mg PO x 1
- ☐ Gabapentin _____ mg PO x 1
- ☐ Celecoxib _____ mg PO x 1
- ☐ Other _____
- ☐ Other _____

PER STANDING DELEGATED ORDER:

- 12 Lead EKG
- Pregnancy Test
- Type and Screen
- Type and RH
- Glucose (point of care)
- MRSA Decolonization
- Glycemic Management for Colon and Hysterectomy

MAJOR JOINT REPLACEMENT (for patients who are MRSA positive/or of unknown status and have not completed a 5-day treatment prior to surgery) Choose decolonization treatment.

- ☐ Mupirocin 2% (Bactroban) to each nostril
- ☐ Povidone-Iodine nasal swab and CHG bath

LABS:

- ☐ BMP (Rapid Care Test)
- ☐ HGB (Rapid Care Test)
- ☐ MRSA PCR
- ☐ STAT _____

EMBOLISM PREVENTION:

- ☐ TED Hose
- ☐ SCDs to be placed in OR
- ☐ Lovenox 40mg subcutaneous to be given in OR

MD Signature: _____

Date: _____

Time: _____